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Test Certificate

Epoxy Group REF No
Concrete Reinforcing Steel Ord No
Institute
933 N. Plum Grove Road Date Tested
Schaumburg, L Date Printed
80173 Date Received
Attn:  David McDonaid
Item - CHEMICAL AND MICROSTRUCTURAL ANALYSIS, ONE REBAR SAMPLE
D# MMFX
Specification - NA

TESTING CERTH
0164.01 & 0494.62

Nadcap

Materials Testing Laboratory

T 802337 Dlssue 1
CREDIT CARD

03/12/09
03/20/09
03/10/09
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Comments

001: 10 .66

006 020 12

.10

9.75 .02 .20

None

Analysis by ICP, OES, Combustion and/or Gravimeiric Methods. Details
available upon request.

Position Datails

Comments

002:Microstructural Exam
003:Microstructural Exam

TRANSVERSE GENERAL STRUCTURE
LONGITUDINAL | GENERAL STRUCTURE

Tempered martensitic matrix
Tempered martensitic matrix
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Michaei C Fec

Section Manager/Metaliurgist
For and on behaif of
Bodycote Testing Group

This certificate should not be reproduced other than in full, without the wiillen approval of Bodyeole Materials Testing Inc.
These resulls perlain only (o the ilem(s) tested as sampled by the clienl unless otherwise Indicaled,

Testing has been conducted to specification revision levels as described in the laboratony's document contrel procedure,

The recording of false, fictiious or fraudulent infermation on thle document may be punished as a felony under federal taw,
Informalion regarding estimate of measurement uncertainty (where appropriate) avafiable upon request.
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_‘Qgg%io;% ;'ses,zt%no% Gizrgggégpéé:?g% }I.g:tg}oratcry, 7830 Frontage Road, Skokig, illinois, 80077-3213 Bﬁ%ﬁfﬁfg SeRm Materials Testing Laboratory

Test Certificate

Epoxy Group REF No T 902337 Dlssue 1
CHEMICAL AND MICROSTRUCTURAL ANALYSIS, ONE REBAR SAMPLE
1D# MMFX

tocation Position Magnification
004:Micro Section TRANS N/A X200

This certificate should not be reproduced other than in full, without the wiitten approval of Bodycote Materals Tesling Inc.
These resuits pertain oniy to the ilem(s) tested as sampled by the clien! urfess otherwise indicated.

Testing has been conducted lo specification revision levels as described in the laboratary's document control procedure,

The recording of faise, ficlitious or fraudilent information on this document may be punished as a felony under federal law.
informalion regarding estimate of measurement uncerlainly (where appropriate} available upon request.
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?gﬁ%ac;;% :/I'gszt%% Glzrgg%%hié‘.?g% _l@é}orat@ry, 7530 Frontage Road, Skokie, lllinois, 60077-3213 oEsTING CERTY Materials Testing Laboratory

Test Certificate

Epoxy Group REF No T 902337 lssue 1
CHEMICAL AND MICROSTRUCTURAL ANALYSIS, ONE REBAR SAMPLE
ID# MMFX

Location Position Magnification
005:Micro Section TRANS N/A x1000

This certificale should not be reproduced other than in fuff, withoul the written approvat of Bodycote Malerials Testing Inc.
These resulls perlain only lo the item(s) tesled as sampled by the client unless olherwise indicated,

Testing has been conducted to specification ravision levels as described in the iaboratory’s document conlrol procedure.

The recarding of false, fictitious or fraudulent informalion on this document may be punished as a felony under federal law.
Information regarding estimate of measurement uncertainly (where appropriale) available upon request.
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Bodycote Testing Group, Chicag% %_ggoratory, 7530 Frontage Road, Skokie, [llinols, 60077-3213

Tel: 847 676 2100, Fax: 847 67

Epoxy Group
ID# MMFX

Test Certificate
CHEMICAL AND MICROSTRUCTURAL ANALYSIS, ONE REBAR SAMPLE

REF No

@»’Accredited
oo SNadcap

TESTING CERTH#
4404.01 & 0104.92

Materials Testing Laboratory

T 902337 Dlssue 1

Location Pogition

Magnification

(06:Micro Section

LONG

N/A

%200
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This cerificale shouid not ke reproduced other than in full, withoul the written approvat of Bodycote Malerials Tesling Inc,
These resulls pertain oniy 1o the itern{s) tesled as samplad by the cllent unless otherwise indicated.

Tesling has bgen conducted 1o specificalion revision levels as described in the laboralory's document contrg! procedure,
The recording of faise, fictitious or fraudulent information on this document may be punished as a fefony under federai law,
Information regarding estimate of measuremenl uncertainty (where appropriate) available upon request.
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Epoxy
CHEM
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1D# MMFX

Test Certificate

REF No

1accn£n i

TESTING CERTH i i
05001 & 506 02 Materials Testing Laboratory

To02337 cissue 1

Location

Position

Magnification

067:Micro Section LONG

N/A

%1000

Page

This centificale should not be reproduced other than In full, without the writlen approval of Bodycote Materials Testing inc.
These results perain only fo the item(s) lested as sampled by the ciient unless otherwise indicaled,

Testing has been conducled lo specification revision leveis as described in the laboratol
The recording of false, fictifious or fraudulent Information on this document may be punis
Informalion regarding estimate of measurement uncerlainty {where appropriate) available ugon request.
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‘s document control procedure,
ed as a felony under faderal law.




